
   

  
 

   

  City of Gardner, Kansas  
Wastewater Master Plan Update 

March 31, 2017 

 

 

 

 

 

 

 

HDR Engineering, Inc. 

3741 NE Troon Dr 

Lee’s Summit, MO 64064 

(816) 347-1100 

 
 

 

   

  



 
 i  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

Table of Contents 
1 Executive Summary ......................................................................................................................... 1-1 

1.1 Master Plan Update Purpose and Findings............................................................................. 1-1 

1.2 Recommendation ..................................................................................................................... 1-4 
[...]
Sunset Lift Station 2 250 

Temporary 167th Lift Station 2 250 

Wal-Mart Lift Station 2 2,0002 

Waverly Road Lift Station 2 300 

Willowbrooke Lift Station 2 80 
1Firm capacity includes two 750 gpm pumps running simultaneously.  

The station contains an additional 2,500 gpm pump 
2Current firm capacity of the station is in excess of ultimate flow, and far 

in excess of current flow.  A lower flow rate was used in evaluation of 

existing condition to portray actual need at the East and North Lift 

Stations where Wal-Mart flows are repumped.  Storage provided at these 

locations will accommodate differences in peak flows and actual lift 

station pumping rates. 

 

Figure 4-2 is a flow schematic indicating the routing of existing flows. Following is a brief 

description of each lift station’s routing of existing flows, by watershed.  

 



 
 4-3  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

Figure 4-2 Active Lift Stations Schematic 

 

 

 
 

• East - The East Lift Station currently pumps 80% of the flow collected at the lift station to 

the North Lift Station’s interceptor system and 20% of its collected flow to the South Lift 

Station’s interceptor system.  The lift station site currently contains a 250,000 gallon excess 

flow holding basin (EFHB).   

• Genesis - The Genesis Lift Station pumps the wastewater flows generated in the watershed 

into the North Lift Station’s interceptor system.   

• Temporary 167th - The Temporary 167th Lift Station pumps the wastewater flows 

generated in the watershed into the North Lift Station’s interceptor system.   

• Kill Creek - The Kill Creek Lift Station currently pumps to the Kill Creek Wastewater 

Treatment Plant.   

• New Bull Creek - The New Bull Creek Lift Station pumps to the interceptor system leading 

to the Kill Creek WWTP.   



 
 4-4  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

• South - All flows generated in the watershed and collected at the South Lift Station and 

conveyed to the New Bull Creek Lift Station.   

• Moonlight - The Moonlight Lift Station pumps to the East Lift Station’s interceptor system.   

• Wal-Mart - The Wal-Mart Lift Station pumps to the East Lift Station’s interceptor system.   

• North - All wastewater flows generated in the watershed are pumped by the North Lift 

Station to the WWTP’s interceptor system.  The North Lift Station site contains a 1,000,000 

gallon EFHB to store peak flows during a storm event.   

• 183rd - The 183rd Lift Station pumps to the South Lift Station interceptor system.   

• Sunset - The Sunset Lift Station conveys the watershed’s wastewater flows to the North Lift 

Station’s interceptor system.   

• Lincoln  Lane - The Lincoln Lane Lift Station conveys the watershed’s wastewater flows to 

the North Lift Station’s interceptor system  

• Nike - The Nike Lift Station pumps directly to the South Lift Station.   

• Bull Creek 5 - The Bull Creek Lift Station 5 pumps the watershed’s wastewater flows 

directly upstream of the New Bull Creek Lift Station.   

• Horizon Trails – The Horizon Trails Lift Station pumps directly to the South Lift Station 

forcemain. 

• Holtgravers - Holtgravers Lift Station pumps to the New Bull Creek Lift Station’s interceptor 

system. 

• Waverly Road – The Waverly Road Lift Station pumps to the Edgerton Wastewater 

Treatment Plant.  The City’s current capacity at the WWTP is 200,000 gpd.  They currently 

pump approximately 150,000 gpd.  Flows in excess of 150,000 gpd go to the South Lift 

Station.  A copy of the agreement is located in Appendix E. 

• Willowbrooke - Willowbrooke Lift Station currently pumps to the New Bull Creek Lift 

Station’s interceptor system.   

• Sheans - Sheans Lift Station pumps the watershed’s flow to the South Lift Station’s 

interceptor system.  

An evaluation was completed of the operation of the existing lift stations.  Lift station run data was 

obtained from the City from January 2015 through April 2016.  A comparison of the average daily 

flows and the peak daily flow is contained in Table 4-3. 

  



 
 4-5  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

Table 4-3 Lift Station Average to Peak Flow Comparison Summary 

Lift Station Name 

Lift Station 

Average 

Daily Flows 

(gpm) 

Lift Station 

Peak Daily 

Flows 

(gpm) 

Average Flow 

to Peak Flow 

Factor  

183rd Lift Station 109 536 4.9 

Bull Creek Lift Station 5 7 17 2.4 

East Lift Station 191 403 2.1** 

Genesis Lift Station 46 131 2.8 

Holtgravers Lift Station 12 42 3.5 

Horizon Trails Lift Station 11 15 1.4 

Kill Creek Lift Station * * * 

Lincoln Lane Lift Station 9 13 1.4 

Moonlight Lift Station 19 56 2.9 

New Bull Creek Lift Station * * * 

Nike Lift Station 2 13 6.5 

North Lift Station 505 * * 

Sheans Lift Station 10 37 3.7 

South Lift Station 335 1,250 3.7 

Sunset Lift Station 51 142 2.8 

Temporary 167th Lift Station 11 19 1.7 

Wal-Mart Lift Station 19 116 6.1 

Waverly Road Lift Station*** 25 379 15.2 

Willowbrooke Lift Station 14 109 7.8 

 * No data available. 

 **Peak flow is equalized by using an excess flow holding basin. 

 ***150,000 gpd to Edgerton WWTP 

 

A comparison of the actual recorded peak flows to the peak flows projected utilizing the City’s 

design criteria has been completed.  The results are indicated in Table 4-4.  The analysis shows 

that most watersheds are producing a smaller peak flow than projected using the City’s design 

criteria.  Only two of the lift stations with available data experience peak flows greater than the 

projected peak flow: 183rd Lift Station and Nike Lift Station.  Five of the lift stations experience 

tributary peak flows at a ratio of five times or greater than the actual peak flows documented at the 

lift stations.  These lift stations are: Genesis, Holtgravers, Lincoln Lane, Moonlight, and Temporary 

167th Lift Station.   

 

 

 

 

 

 

 

 



 
 4-6  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

 

Table 4-4 Comparison of Projected Peak to Actual Peak Flows 

Lift Station Name 

Tributary 

Peak Flow 

for Existing 

Development 

(gpm) 

Lift Station 

Peak Daily 

Flows (gpm) 

Ratio of 

Tributary Peak 

Flow to Lift 

Station Peak 

Flows (gpm)  

    

183rd Lift Station 332 536 0.62:1 

Genesis Lift Station 764 131 5.83:1 

Holtgravers Lift Station 504 42 12:1 

Kill Creek Lift Station 0 * * 

Lincoln Lane Lift Station 119 12 9.92:1 

Moonlight Lift Station 738 47 15.70:1 

New Bull Creek Lift Station 5253 * * 

Nike Lift Station 12 13 0.92:1 

Sheans Lift Station 20 12** 1.66:1 

Sunset Lift Station 336 * * 

Temporary 167th Lift Station 160 10 16:1 

Wal-Mart Lift Station 228 116 1.97:1 

Willowbrooke Lift Station 233 109 2.14:1 

 * No available data 

 

Excess Flow Holding Basin Storage System 

Another component of the City’s wastewater collection and conveyance system is excess flow 

holding basins.  These basins are utilized to provide flow equalization during periods of peak wet 

weather flow to minimize and/or eliminate overloading of lift stations and gravity interceptors. The 

EFHBs are designed to either limit or eliminate the discharge from the conveyance system 

upstream of the basin during the wet weather peak flow event. After the wet weather wastewater 

flows subside, the flow is drained from the EFHB.  Table 4-5 summarizes the existing EFHBs in the 

City.   

Table 4-5 Excess Flow Holding Basins 

Existing EFHB's 

Description Capacity (MG) 

East Lift Station EFHB 0.25 

North Lift Station EFHB 1.00 

4.2 Existing Wastewater Treatment Facility Evaluation 
The City owns and operates the Kill Creek Wastewater Treatment Facility (WWTF) located along 

159th Street.  This facility was designed for an average daily flow capacity of 2.5 million gallons per 

day (MGD) and has peak capacity of 9.0 MGD.  Based upon the original plan of the site, the plant 

can be expanded to treat an average flow of 7.5 MGD.   



 
 4-7  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

4.2.1 Existing Flows and Loadings 

A current average daily flow of 1.59 MGD and peak flow of 3.7 MGD was calculated.  Historical data 

was used for the following average wastewater characteristics, as summarized in Table 4-6.   

Table 4-6 Annual Average Wastewater Characteristics 

 Influent Effluent 

BOD, mg/L 168 3 

TSS, mg/L 294 4 

Nitrate, mg/L N /A 3 

TKN, mg/L N /A 5.8 

Total P, mg/L N /A 1.8 

Total N, mg/L N /A <10 

 

The Kill Creek WWTP’s NPDES permit was renewed October 20, 2016.  Table 4-7 is a summary of the 

effluent discharge limits for the wastewater treatment plant.  A copy of the permit is contained in 

Appendix D. 

 

Table 4-7 Effluent Discharge Limits 

 

Weekly Average Monthly 

Average 

BOD, mg/l   

   (May through September) 30 20 

   (March, April, October, and November) 40 25 

   (December through February) 45 30 

TSS, mg/l 45 30 

Ammonia Nitrogen (as N), mg/l   

   (January, February, and December) 8.6 4.9 

   (March, April, and October) 8.6 3.0 

   (May) 8.6 2.5 

   (June and September) 8.6 1.9 

   (July and August) 8.6 1.4 

   (November) 8.6 4.1 

E. Coli, colonies/100 mL 

Weekly/Monthly Geometric 

Average 

   (April 1 through October 31) 4348 262 

   (November 1 through March 31)  2358 

 

4.2.2 Existing Wastewater Treatment Facility 

The Kill Creek WWTF is comprised of the following components:  

• Influent Pump Station 

• Headworks 

• Oxidation Ditches 



 
 4-8  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

• Clarifiers 

• UV Disinfection System 

• Cascade Aerator   

• Gravity Sludge Thickener 

• Aerobic Digesters 

• Sludge Belt Filter Press 

4.2.3 Component Summary 

The following is a brief description of the components associated with each unit process: 

4.2.3.1 INFLUENT PUMP STATION 

The Influent Pump Station, located northeast of the Headworks Structure and west of Kill Creek, 

houses four submersible influent pumps, three firm and one standby.  Provisions were made during 

construction of the plant for the installation of a future fifth pump.  Influent is collected by the City’s 

conveyance system and discharged to the Influent Pump Station wetwell.  The influent pumps 

discharge through two 16-inch forcemains, with provisions for a third forcemain in the future.  The 

speed of each influent pump is controlled via variable frequency drives and is based on a signal from 

the submersible level transducer located within the wetwell.  Each pump has a capacity of 3 MGD, 

for a total firm capacity of 9 MGD for the pump station.     

4.2.3.2 HEADWORKS 

The Influent Pump Station directs the plant influent to the Headworks Building, where the flow is 

metered before passing through mechanical screening equipment.  The screening equipment 

consists of two Huber mechanical step screens with a conveyor system to transfer screenings to a 

wash/press to clean and dewater the screenings.  Each mechanical screen is rated for a maximum 

flow capacity of 19 MGD with 6 feet of water in front of the screen.   

After passing through the mechanical screens, the wastewater flows into one of two grit vortex 

chambers.  Each vortex chamber is 14-feet in diameter and rated for 18 MGD.  The vortex chambers 

discharge degritted wastewater into a common diversion structure before flowing to the Oxidation 

Ditches.  Grit is pumped out of the vortex chambers by two 250-gpm pumps and is dewatered before 

being discharged into a dumpster.  This dumpster also collects screenings and, when full, is disposed 

to the landfill. 

4.2.3.3 OXIDATION DITCHES 

Screened and degritted wastewater is directed to the Oxidation Ditches, which are a part of the 

activated sludge process.  This is an aerobic process that achieves high biomass concentrations 

through the recycle of biological sludge solids.  The Oxidation Ditches contain an aerobic bacterial 

biomass in suspension that carries out the breakdown and treatment of the organic pollutants of the 

waste.  After the wastewater is treated in the Oxidation Ditches, it is conveyed to the clarifiers where 

the biomass is settled.  A portion of the biomass is returned to the aeration basins to maintain the 

Mixed Liquor Suspended Solids (MLSS), or the biomass suspension, levels and the remaining 

biomass is wasted to the sludge digestion process.  Waste Activated Sludge (WAS) is removed from 

the bottom of the Oxidation Ditch through an 8-inch pipe and transported to the pre-mix basin for the 

Gravity Thickener. 



 
 4-9  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

Each Oxidation Ditch structure is 72-feet wide and 201-feet long and has a 12.5-foot side water 

depth.  The total volume of the Oxidation Ditches is approximately 2.6 million gallons.  At the current 

average flow of 1.5 MGD the hydraulic retention time is 40 hours.  The combined Oxidation Ditches 

have a hydraulic retention time of approximately 25 hours at the design flow of 2.5 MGD.   

The two Oxidation Ditches have the ability to operate in alternating nitrification or denitrification 

cycles.  The nitrification / denitrification cycle is completed in four phases.  Phase A is accomplished 

as flow enters one ditch that is kept mixed in an anoxic condition.  This environment forces the 

microorganisms to use the nitrate as an oxygen source, thereby releasing the nitrogen to the 

atmosphere and denitrifying the wastewater.  During Phase A the second Oxidation Ditch is 

oxygenated using the rotors and operated in an oxic condition.  This condition allows the 

microorganisms to convert ammonia to nitrate to complete the nitrification cycle.  Phase B is a brief 

intermediate phase where wastewater is fed to the basin that oxygen is introduced.  During this 

phase, oxygen is introduced into the anoxic basin from Phase A to reduce the content of ammonia 

before the wastewater is discharged to the Clarifier.  Phase C and D correlate to Phase A and B, 

respectively, although the flow and oxygenation pattern are reversed. 

Each ditch is equipped with two rotors that span the width of the basin and have a shallow 

submergence into the wastewater.  The rotating motion of the rotors introduces oxygen into the 

wastewater.  

Oxygen Required (Based upon Design Influent BOD Concentration of 200 mg/l and Ammonia 

Concentration of 35 mg/l) 

Actual Oxygen Requirement (AOR): 

 BOD5 Removed = (200 mg/l - 10 mg/l) x 8.34 x 2.5 MGD x 1.4 lbs O2 lb BOD 

 BOD5 Removed = 5,546 lbs/day 

 Ammonia Removed = (35 mg/l – 0 mg/l) x 8.34 x 2.5 MGD x 4.6 lbs O2 lb NH3 

 Ammonia Removed = 3,360 lbs/day 

 Total AOR = 8,906 lbs/day 

   OR 

        = 371 lbs/hr 



 
 4-10  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

Standard Oxygen Requirement (SOR): 

SOR =       (AOR) (C*S20)  

            ( α ) [ ( CSW ) ( β ) - ( Co ) ] (1.024(T-20)) 

Where: SOR  Standard Oxygen Requirement 

 AOR 332 Actual Oxygen Requirement 

 α 0.90 Alpha 

 T 12 ° C Temperature of Water 

 CSW 10.5 Correction for temp from chart 

 C*s20 9.02 C at standard conditions 

 ( β ) 0.95 Beta 

 Co 2.00 Dissolved Oxygen Concentration 

SOR =     (371 lb/hr) (9.02)    

            0.90[(10.5)(0.95) - (2.00)](1.024(12-20)) 

SOR = 564 lb/hr 

The rotors provide a firm capacity of 705 lbs O2/hr.  Therefore, the rotors should be capable of 

providing adequate oxygen to the Oxidation Ditches. 

4.2.3.4 CLARIFIERS 

The clarifiers are fed from the Oxidation Ditches by two 20” pipes located at the bottom of the 

distribution box in the Oxidation Ditches.  In the clarifiers, the biomass is settled and the return settled 

sludge is pulled from the bottom of the clarifiers and sent to the head of the Oxidation Ditches.  The 

Clarifiers are 88.5 feet in diameter.  The weir loading rate at the peak design flow of 9 MGD is 32,370 
[...]
Plant capacity due to the inclusion of additional watershed area outside the city limits.  However, 

no lift station improvements were included in the recommendations at this time.  Flows should be 

monitored as growth occurs to determine need. 

The area south of I-35 can be served through a number of alternatives: 

The current preliminary site plan for the proposed development of 262 acres at 175th and I-35 

includes approximately 2,337,000 square feet of building area, which consists of warehouses, 

retail shops, a hotel, home improvement store, and pad sites.   

Based upon typical flows per building square foot, the estimated average day sanitary flow for the 

proposed development is 60,000 gallons per day.  These estimates are preliminary and should be 

verified by the developer’s engineer. 

The proposed site located south of I-35 drains to the south while the nearest sanitary sewer 

infrastructure is on the north side of I-35.  The proposed development is part of a larger unsewered 

service area that is comprised of over 2,380 acres.  A long-term plan to serve this area is under 

evaluation as a part of the Update to the Gardner Wastewater Master Plan, but could consist of 

conveying all sanitary flows via a new lift station to the City’s existing South Lift Station or 

conveying all sanitary flows to a new wastewater treatment facility located south of I-35.  Concerns 

about building permanent infrastructure to serve such a small portion of the total service have led 

to the consideration of interim options to serve the initial development. 

Three interim options to serve the initial development were considered: 

• Pump flows to the

• Construct holding tanks 

• Construct package wastewater treatment plant 

 

The City had previously estimated the construction cost of a lift station and forcemain to convey 

the flow to the City’s existing East Lift Station, which has the capacity for the proposed sanitary 

flow from the development.  The City estimated the construction cost at approximately $950,000. 

Constructing holding tanks to store the wastewater flows generated by the proposed development 

until such time as the waste can be hauled off to a treatment facility was evaluated.  The proposed 

average day flow is 60,000 gallons per day.  This does not consider any impact of increased flows 

typically seen with wet weather conditions. 

A package plant could be installed on the project site to serve the proposed development until 

enough buildout was achieved.  The package plant would be sized to serve an average daily flow 

of 60,000 gallons per day with a peak to average day ratio of 4 to 1.  An equalization basin would 

ABAGWELL
Text Box
Wal-Mart

ABAGWELL
Snapshot



 
 5-4  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

be required if peak flows will be in excess of the 4 to 1 ratio.  The package plant could be operated 

by the existing City’s operators and would not require additional labor.  The estimated price of a 

package plant is approximately $700,000 to $1,000,000, depending upon effluent limits negotiated 

with KDHE.  An antidegradation review would be required by KDHE. With the TMDL’s on the 

Kansas River, we can expect that the plant will likely get a nutrient limit of a 10 mg/l Total Nitrogen 

and 1 mg/l Total Phosphorous.  

South - It is recommended that a 360,000 gallon excess flow holding basin be constructed to store 

peak flows during storm events.  Additionally, one of the existing 750 gpm pumps should be 

replaced with a 2,500 gpm pump and the existing 750 gpm pump should be used as a shelved 

spare. 

5.1.5 Ultimate Development plus Long-term Growth 

Figure 3-4 depicts the land use at full buildout within city limits and includes the projected long-

term growth areas.  These areas are located to the north of the existing city limits and to the 

southeast of I-35.  Figures 5-8 and 5-9 contain the results of the hydraulic model and the 

recommended improvements for this alternative. 

Northern Expansion - Install lift station and forcemain to collect the wastewater and pump directly 

to the Kill Creek Waste Water Treatment Plant.  Capacity upgrades to the Kill Creek WWTP will 

more than likely be required but the size of the capacity increase will be directly related to the 

selected alternative for the new growth to the south of I-35.  Construction of a new WWTP could 

reduce the demand on the existing WWTP. 

New Bull Creek - It is proposed that an excess flow holding basin be constructed at the New Bull 

Creek Lift Station to store peak flows during storm events and to mitigate future upgrades to the lift 

station required by growth.  The lift station and forcemain capacity must be increased to handle 

flows from the new growth. 

Southern Expansion - Two alternatives were evaluated:  Constructing lift stations and sending flow 

to the existing Kill Creek WWTP and constructing a new treatment plant to the south.  Either option 

will include modifications to the South Lift Station. Cost estimates for these options and other 

alternatives are included in Appendix G. 

5.2 Wastewater Treatment Plant Evaluation 

5.2.1 Operating Permit 

The Kill Creek WWTF operates under Permit Number M-KS20-OO01 and is effective between 

December 1, 2016 and October 31, 2021.  This evaluation incorporates the required information, 

including: 

• Operational changes (if feasible). 

• Physical and chemical treatment additions. 

• Biological treatment additions to meet the stated goals. 

The permit did not set nutrient limits but stated that the permittee should operate the treatment 

facility to maximize the level of nutrient removal with the intent of achieving either of two goals: 



 
 5-5  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

1. TN of 10.0 mg/l and TP of 1.0 mg/l 

2. TN of 8 mg/l and TP of 1.5 mg/l 

Based upon the plant’s historic data, it is advisable that they consider the first goal.  

This is the first of three potential phases to further restrict discharge limits for nitrogen and 

phosphorous.  The second phase will likely require the Total Nitrogen and Phosphorus annual 

average discharge limits to 5 mg/L and 0.5 mg/L, respectively.  In addition, if the State determines 

a more aggressive restriction a third phase of discharge limits could be set at 3 mg/L for Total 

Nitrogen and 0.3 mg/L for Total Phosphorus.  The following sections detail the process 

improvements required to meet the three levels of future discharge limits described above. 

5.2.2 Scenario 1: TN=10.0 mg/L and TP=1.5 mg/L 

The existing treatment facility is capable of reducing the Total Nitrogen (TN) concentration below 

8.0 mg/L on an annual average.  However, improvements and operational changes will be 

necessary to consistently remove Total Phosphorus (TP) to an effluent concentration of 1.5 mg/L.  

Recommended improvements and theory of operation is discussed below.   

Biological Phosphorous Removal – Anaerobic Selector Basin and SCADA Improvement 

Biological phosphorous removal can be increased by installing an anaerobic selector basin 

between the headworks building and oxidation ditches.  The anaerobic selector is comprised of 

three chambers, or stages, that operate under anoxic or anaerobic conditions.  Return activated 

sludge (RAS) from the clarifier is fed into the first chamber of the selector basin, as shown in 

Figure 5.11.  RAS entering this chamber contains dissolved oxygen, which is biologically depleted 

in the first chamber to form an anaerobic environment before flowing into the second chamber.  

 

Figure 5.11 Schematic of Anaerobic Selector Basin 

 

Influent wastewater enters the basin in either the first or second stage and supplies carbon for 

bacteria colonies to process under anoxic / anaerobic conditions.  The presence of a carbon 

source in anaerobic conditions causes the bacteria to release phosphorous and store the carbon 

as energy.  The anaerobic process and energy storage continues within the third chamber before 

the process flows into the oxidation ditch.  Upon exposure to the oxic condition in the oxidation 

ditch, the bacteria utilize the stored energy to reproduce.  The increased bacterial population 

uptake phosphorus at higher than normal levels.  The bacteria containing the excess phosphorus 

is wasted from the process as sludge to eliminate phosphorus from the treatment stream.  



 
 5-6  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

The SCADA system needs to be upgraded to the employ automatic ammonia and nitrate 

monitoring within the oxidation ditch.  The control system for the oxidation ditch would use this 

information to automatically control and optimize the oxic and anoxic phases within the ditch. 

A chemical feed system described below should also be installed as a backup to remove 

phosphorous during upset conditions where biological activity is not sufficient.   

Chemical Phosphorous Removal 

The chemical system feeds metal salts, such as alum or ferric chloride, into the clarifier basins to 

aid coagulation of bacteria colonies and other insoluble constituents.  Since bacteria store 

phosphorus, this system reduces effluent concentrations of phosphorus.  This system should be 

capable of dosing 60 mg Alum / L.  The following calculation is used to size the chemical feed 

pumps and storage tank. 

Alum Dosing Calculation: 

Max Dose Required (ppd) = Peak Flow, MGD x Target Concentration, mg/L x 8.34 

    = 9.0 MGD x 60 mg Alum/L x 8.34 

    = 4,500 pounds alum per day 

Using liquid alum density: = 4,500 lbs/day x 1 gallon/11 lbs x day/24 hours 

    = 17 gallons per hour (rounded to 20 gallons per hour) 

Alum Storage Calculation: 

Storage is recommended to be equivalent to 30 days of chemical demand during average flow 

conditions at the WWTF.  Therefore, the average chemical demand and storage are calculated as 

follows: 

Avg. Dose Required (ppd) = 2.5 MGD x 60 mg Alum/L x 8.34 

    = 1,250 pounds alum per day = 115 gallons per day 

    = 3,450 gallons for 30-day supply 

Bulk liquid alum is typically delivered using 5,000-gallon tanker trucks.  Since the delivery fee is the 

same for partial deliveries, the storage should be able to accommodate 1.5 tanker deliveries to 

enable the WWTF to accept a full delivery when the tank is not completely empty.  Therefore, a 

7,500-gallon storage tank is recommended. 

5.2.3 Scenario 2: TN=5.0 mg/L and TP=0.5 mg/L 

Future discharge limits may require annual average TN and TP concentrations below 5 mg/L and 

0.5 mg/L, respectively.  It is recommended that a post anoxic and post aeration basin be added to 

the treatment stream.   

A post-anoxic basin will be required to meet TN concentrations below 5 mg/L.  This basin receives 

flow from the oxidation ditches and discharges to the clarifier.  The post-anoxic basin is comprised 

of two anoxic zones that force the microorganisms to utilize nitrate in lieu of oxygen to breakdown 

carbonaceous organics.  This reduces nitrates to gaseous nitrogen (N2), nitric oxide (NO), and 

nitrous oxide (N2O).  Gaseous nitrogen is released to the atmosphere.   



 
 5-7  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

The two anoxic zones are followed by a reaeration zone using course bubble diffusers.  This zone 

provides a buffer to limit the microorganisms from releasing phosphorus into the effluent water.  

Such an event would occur if anaerobic conditions prevailed, in which microorganisms begin 

purging phosphorus and storing carbonaceous organics.  Operating with the same biological 

mechanism as the anaerobic selector basin, the reaeration zone provides an oxic condition to 

allow microorganisms to uptake any purged phosphorus. 

Additionally, tertiary filtration is recommended to consistently meet the discharge limits.   Media 

filters remove insoluble particles from the clarifier effluent.  They have the added benefit of 

removing nitrates from the system.  A deep bed configuration develops colonies of microorganisms 

within the media.  This biological activity depletes oxygen as the wastewater flows down through 

the media and creates an anoxic condition.  The nitrates are reduced and performance is 

enhanced with an external carbon source such as methanol.  This equipment requires backwashes 

to dislodge particles from the media, which are accomplished by reversing the flow through the 

filters by pumping effluent water.   

5.2.4 Scenario 3: TN=3.0 mg/L and TP=0.3 mg/L 

The most stringent future discharge limits currently being discussed would require annual 

averages of TN to be 3 mg/L and TP to be 0.3 mg/L.  This would require additional biological 

nitrogen removal, which can be achieved with a post-anoxic basin located between the oxidation 

ditch and clarifier or the installation of a denitrifying filter after the clarifier and before the UV 

disinfection units.  This type of filter was considered in Section 5.2.3. 

The extent of denitrification is limited by the influent concentration of carbonaceous organics to the 

post-anoxic basin.  Therefore, an external carbon source such as methanol can be dosed into the 

basin to increase the carbonaceous supply for additional denitrification.  Further analysis of the 

oxidation ditch effluent characteristics are required to determine if an external carbon source will 

be required.  For the purpose of providing a complete cost opinion to meet discharge limits, this 

evaluation will assume methanol dosing is required. 

SUMMARY 

The costs are used to determine the lowest-cost combination of alternatives and scenarios, Table 

5-1 provides a summary of these costs.   

Table 5-1 Estimated Costs for Improvements to Meet Future KDHE Discharge Limits 

 Probable Cost 

Scenario 1: TN=10.0 mg/L & TP=1.0 mg/L  

 Anaerobic Selector Basin and SCADA $1,950,800 

Scenario 2: TN=5.0 mg/L & TP=0.5 mg/L  

 Post-Anoxic and Aeration Basin $1,730,400 

 Deep-Bed Media Filter $4,120,100 

Scenario 3: TN=3.0 mg/L & TP=0.3 mg/L  

 Methanol Dosing $215,000 

 



 
 5-8  
City of Gardner, Kansas 
Wastewater Master Plan Update 
HDR 10033580 

 

5.2.5 Alternatives to Increase Facility Capacity 

The original plant design planned for expanding the treatment facility with two additional trains that 

are each capable of treating an average flow of 2.5 MGD for a total future average flow of 7.5 MGD 

and a peak flow of 27.0 MGD, which provides a 3.6:1 peak to average ratio.  This ratio exceeds the 

peak flow ratio experienced at the wastewater treatment plant.  It is however, less than the amount 

of peak flows predicted by the City’s sanitary sewer sizing criteria.  The future facilities at the 

wastewater treatment plant have been sized for the 3.6:1 peak flow ratio. 

The existing hydraulic and biological capacities of the each component of the WWTF were outlined 

in Table 4-8 of the previous section.  Table 5-2 summarizes the improvements required for each 

2.5 MGD expansion.    

Table 5-2 Unit Process Expansion Items 

Unit Process 

Expansion to 5.0 mgd Average / 

18.0 mgd Peak 

Expansion to 7.5 mgd Average / 

 27.0 mgd Peak 

Influent Pump 

Station 

Replace pumps, Install 3rd 

Forcemain 

Replace pumps, Replace 

Forcemain 

Headworks  N/A N/A 

Oxidation Ditches  Install 2nd Pair of Oxidation Ditches Install 3rd Pair of Oxidation Ditches 

Clarifier Install 2nd Pair of Clarifiers Install 3rd Pair of Clarifiers 

UV Disinfection Install 3rd UV Module in Existing 

Building, Construct 2nd UV Building  Construct additional UV module 

Biosolids Install 2nd Belt Filter Press Install 3rd Belt Filter Press 

 

Growth projections from Section 3.4 indicate the Kill Creek WWTF will require an expansion to 

support an average flow of 5.0 MGD before the year 2035.  Therefore, the following Table 5-3 

summarizes the estimated cost to construct a 2.5 MGD expansion.  Improvements required to 